
25727

T-MECH SNOW SHOVEL

INSTRUCTION MANUAL
www.monstershop.co.uk



02

PRODUCT DESCRIPTION
SPECIFICATION

Monster Group UK Limited’s liability will be limited to the commercial value of the 
product only.

Thank you for purchasing this T-Mech Snow Shovel. This device will allow you to efficiently 
clear a path through the snow in your garden, driveway or pavement and keep the bad 
weather at bay.

With an adjustable handle and shovel head, you can always attain the best angle for your 
work to plough away as much snow as possible. The curved design of the shovel head will 
also make shovelling snow a quick and easy process and the pneumatic tyres allow fluid 
movement along the ground.

PRODUCT SPECIFICS
Galvanised Steel
105 (H) x 75 (W) x 88 (D) cm
Pneumatic 
11.5KG
12.5KG
Adjustable

MATERIAL:
DIMENSIONS:
TYRES:
NET WEIGHT:
GROSS WEIGHT:
HANDLES & SHOVEL HEAD:

ITEM CONTENTS
x Flat-pack Snow Shovel 
x Additional Rubber Strip
x M6 x 16 Bolts
x M6 Nuts 
x M8 x 35 Bolts
x M6 x 20 Flat Head Screws
x M6 x 35 Flange Bolts
x Locking Key with Chain 
x Large Washers
x Hairpin Keys
x Black Plastic Screws

1
1
12
18
2
4
2
1 
2
2
2



03

25727 - Snow Shovel & Salt Spreader

SPECIFICATION
PRODUCT FEATURES
A.	 Galvanised Steel Shovel Head
B.	 Small Circular Part of Support Frame
C.	 Rubber Strip
D.	 Pneumatic Tyres
E.	 Handles

F.	 Upper Handle
G.	 Lower Handle 
H.	 Locking Key with Chain
I.	 Main Frame 
J.	 Metal Rods

A

C

H

E

G

F

I
B

J

D



04

SAFETY ADVICE
SAFE WORKING PRACTICE

Please read through the Safe Working Practice to ensure prevention of injury or 
damage to the device.

Do not use this product for anything other than its intended purposes.

Ensure you have read and fully understood the instruction manual and safety advice 
before using this product.

Do not allow children to touch this product.

Do not sit or stand in this product.

Ensure this product is fitted correctly.

We recommend that this product is assembled by two people.

Be careful not to twist or strain when clearing snow with your shovel.

Do not use an underhand grip position with the shovel, as this can potentially weaken or 
injure your wrist when shoveling.

Be aware of any sharp edges when using this product.



USER GUIDE

05

ASSEMBLY INSTRUCTIONS
1.	 To attach the head of the shovel to the smaller 

circular part of the support frame (Part. B), use 
4 M8 x 25 button screws and insert these into 
the pre-drilled holes. Secure into place with 
washers, nuts and spring washers (Diagram.1).

2.	 To attach the main part of the support frame 
(Part. I) to the smaller part, use a M6 x 35 flange 
bolt and insert this into the pre-drilled hole 
in the centre. Secure into place with a small 
washer, nut, and spring washer (Diagram.1).

4. To attach the upper part of the handle            
(Part. F), insert this into the top of the lower 
handle (Part. G). To secure in place, use the 
dome-shaped bolt and attach the black plastic 
screw onto the other side. Repeat for the other 
pre-drilled hole (Diagram. 3). 

3.	To attach the lower part of the handle (Part. G), 
use the other M6 x 35 flange bolt and insert this 
into the lower pre-drilled hole. Secure into place 
with a small bolt, washer and spring washer     
(Diagram. 2).

25727 - Snow Shovel & Salt Spreader

Diagram. 2

Diagram. 1

Diagram. 3



06

USER GUIDE
ASSEMBLY INSTRUCTIONS

SKU AND NAME

6.	To adjust the shovel head to your desired angle 
and height, use the locking key with chain      
(Part. H). To create the desired angle, insert the 
metal dowel end of the chain into one of the 
pre-drilled holes found on the circular section 
(Part. B) attached to the shovel head (Part. A). 
Then insert the large locking key into the desired 
hole at the base of the handle to create your 
ideal working height. Ensure the locking key is 
pushed in once in position (Diagram. 5).

5.	For the pneumatic wheels (Part. D), slide these 
onto the rods (Part. J) either side of the main 
frame (Part. I). Attach a large washer and hairpin 
key to each outer part of the wheel to secure 
into place (Diagram. 4). 

Diagram. 5

Diagram. 4



07

USER GUIDE
MAINTENANCE

25727 - Snow Shovel & Salt Spreader

Diagram. 6

Replacing the rubber strip.

1. To remove the old rubber strip, take out the 
screws and remove from the snow shovel 
head (Part. A).

2.	Slide on the new rubber strip (Part. C) and 
fasten into place with screws along the 
bottom (Diagram. 6).

3.	Secure the shovel head to the base by 
inserting 4 screws into the pre-drilled holes.



08

SKU AND NAME

TROUBLESHOOTING
RESOLUTION GUIDE

If there appears to be any part missing from your order, contact our friendly and helpful 
Customer Support Team within 7 days of receipt.

WHAT DO I DO IF THERE ARE MISSING PARTS FROM MY ORDER?

FOR ALL OTHER ISSUES, PLEASE CONTACT OUR
CUSTOMER SUPPORT TEAM.



SPÉCIFICATIONS
DESCRIPTION DU PRODUIT

09

25727 - Snow Shovel & Salt Spreader

La responsabilité de Monster Group UK Limited sera limitée à la valeur commerciale 
du produit.

Merci d’avoir acheté cette pelle à neige et épandeuse de sel T-Mech. Cet appareil vous 
permettra de dégager efficacement un chemin à travers la neige dans votre jardin, entrée 
ou trottoir et de garder le mauvais temps à distance.

Avec une poignée réglable et une tête de pelle, vous pouvez toujours obtenir le meilleur 
angle pour votre travail de labourer le plus de neige possible. La conception courbée de la 
tête de la pelle fera également du pelletage de la neige un processus rapide et facile et les 
pneumatiques permettent un mouvement fluide le long du sol.

SPÉCIFICATIONS DU PRODUIT
MATÉRIAU :                                                   Acier galvanisé
DIMENSIONS :                                             105 (H) x 75 (W) x 88 (D) cm
PNEUMATIQUES :                                      Pneumatiques
POIDS NET :                                                 11,5 kg
POIDS BRUT :                                              12,5 kg
POIGNÉES ET TÊTE DE PELLE :           Réglable

ARTICLE CONTENU
x pelle à neige en paquet plat
x bande de caoutchouc supplémentaire
x M6 x 16 boulons
x M6 Écrous
x M8 x 35 boulons
x M6 x 20 Vis à tête plate
x boulons à bride M6 x 35
x clé de verrouillage avec chaîne
x grandes rondelles
x clés en épingle à cheveux
x vis en plastique noir

1
1
12
18
2
4
2
1 
2
2
2



SPÉCIFICATION
CARACTÉRISTIQUES DU PRODUIT
A.	 Tête de pelle en acier galvanisé
B.	 Petite partie circulaire du cadre de 

soutien
C.	 Bande de caoutchouc
D.	 Pneumatiques
E.	 Poignées

F.	 Poignée supérieure
G.	 Poignée inférieure
H.	 Clé de verrouillage avec chaîne
I.	 Châssis principal
J.	 Tiges métalliques

A

C

H

E

G

F

I
B

J

D

10



25727 - Snow Shovel & Salt Spreader

CONSEILS DE SÉCURITÉ
PRATIQUES DE TRAVAIL SÉCURITAIRES

Veuillez lire la Pratique de travail sécuritaire pour assurer la prévention des blessures ou 
des dommages à l’appareil.

Ne pas utiliser ce produit à d’autres fins que celles prévues.

Assurez-vous d’avoir lu et bien compris le manuel d’instruction et les conseils de sécurité 
avant d’utiliser ce produit.

Ne laissez pas les enfants toucher ce produit.

Ne pas s’asseoir ou se tenir dans ce produit.

S’assurer que ce produit est bien ajusté.

Nous recommandons que ce produit soit assemblé par deux personnes.

Faites attention à ne pas vous tordre ou vous étirer lorsque vous nettoyez la neige avec 
votre pelle.

Ne pas utiliser une position de prise par-dessous avec la pelle, car cela peut 
potentiellement affaiblir ou blesser votre poignet lors du pelletage.

Soyez conscient des arêtes vives lors de l’utilisation de ce produit.

11



GUIDE DE L’UTILISATEUR
INSTRUCTIONS D’ASSEMBLAGE
1.	 Pour fixer la tête de la pelle à la plus petite 

partie circulaire du châssis (pièce B), utilisez 
des vis à boutons de 4 M8 x 25 et insérez-les 
dans les trous pré-percés. Fixer en place à l’aide 
de rondelles, d’écrous et de rondelles à ressort 
(diagramme.1).

2.	 Pour fixer la partie principale du cadre de 
support (partie I) à la partie plus petite, utilisez 
un boulon à bride M6 x 35 et insérez-le dans le 
trou pré-percé au centre. Fixer à l’aide d’une 
petite rondelle, d’un écrou et d’une rondelle à 
ressort (diagramme 1).

4.	pour fixer la partie supérieure de la poignée 
(Partie. F), insérez-la dans le haut de la poignée 
inférieure (Partie. G). Pour fixer en place, utilisez 
le boulon en forme de dôme et fixez la vis en 
plastique noir de l’autre côté. Répéter pour 
l’autre trou pré-percé (diagramme. 3).

3.	Pour fixer la partie inférieure de la poignée 
(pièce G), utilisez l’autre boulon à bride M6 x 35 
et insérez-le dans le trou pré-percé inférieur. 
Fixer avec un petit boulon, une rondelle et une 
rondelle à ressort (diagramme. 2).

Diagramme. 2

Diagramme. 1

Diagramme. 3

12



25727 - Snow Shovel & Salt Spreader

GUIDE DE L’UTILISATEUR
INSTRUCTIONS D’ASSEMBLAGE

6.	Pour ajuster la tête de la pelle à l’angle et à la 
hauteur désirés, utilisez la clé de verrouillage 
avec la chaîne (pièce. H). Pour créer l’angle 
désiré, insérez l’extrémité de la goupille 
métallique de la chaîne dans l’un des trous pré-
percés trouvés sur la section circulaire (pièce. 
B) fixée à la tête de la pelle (pièce. A). Insérez 
ensuite la grande clé de verrouillage dans le trou 
désiré à la base de la poignée pour créer votre 
hauteur de travail idéale. Assurez-vous que la clé 
de verrouillage est enfoncée une fois en position 
(diagramme. 5).

5.	Pour les roues pneumatiques (pièce. D), glissez-
les sur les tiges (pièce. J) de chaque côté du 
châssis principal (partie. I). Fixer une grande 
rondelle et une clé à épingle à cheveux à chaque 
partie extérieure de la roue pour la fixer en place 
(diagramme. 4).

Diagramme. 5

Diagramme. 4

13



GUIDE DE L’UTILISATEUR
MAINTENANCE

Diagramme. 6

Remplacement de la bande de caoutchouc.

1.	Pour enlever la vieille bande de caoutchouc, 
sortir les vis et retirer la tête de la pelle à 
neige (pièce. A).

2.	Glisser sur la nouvelle bande de caoutchouc 
(pièce. C) et la fixer en place à l’aide de vis le 
long du bas (diagramme. 6).

3.	Fixer la tête de la pelle à la base en insérant 
4 vis dans les trous percés

14



25727 - Snow Shovel & Salt Spreader

DÉPANNAGE
GUIDE DE RÉSOLUTION

S’il semble y avoir une pièce manquante dans votre commande, contactez notre équipe 
de soutien à la clientèle amicale et utile dans les 7 jours de la réception.

QUE FAIRE S’IL MANQUE DES PIÈCES DANS MA COMMANDE?

POUR TOUTES AUTRES QUESTIONS, VEUILLEZ CONTACTER 
NOTRE. ÉQUIPE DE SOUTIEN À LA CLIENTÈLE.

15



16

SKU AND NAME

SPEZIFIKATIONEN
PRODUKTBESCHREIBUNG
Vielen Dank, dass Sie sich für diese T-Mech Schneeschaufel entschieden haben. Mit 
diesem Gerät können Sie effizient und ohne viel Anstrengung einen Weg durch den Schnee 
in Ihrem Garten freilegen oder Ihre Einfahrt und den Bürgersteig räumen. Lassen Sie sich 
vom schlechten Wetter nicht aufhalten.

Mit einem verstellbaren Griff und Schaufelkopf erreichen Sie immer den besten Winkel 
für Ihre Arbeit, um so viel Schnee wie möglich wegzuräumen. Das geschwungene Design 
des Schaufelkopfes macht den Schneeschaufeln auch zu einem schnellen und einfachen 
Vorgang, und die Luftbereifung ermöglicht eine flüssige Bewegung auf dem Boden.

PRODUKTSPEZIFIKATIONEN
Verzinkter Stahl
105 (H) x 75 (W) x 88 (D) cm
Pneumatisch 
11.5KG
12.5KG
Einstellbar

MATERIAL:
ABMESSUNGEN:
REIFEN:
NETTO-GEWICHT:
BRUTTO-GEWICHT:
GRIFFE & SCHAUFELKOPF:

LIEFERUMFANG
x Flatpack Schneeschaufel
x Zusätzlicher Gummistreifen
x M6 x 16 Schrauben
x M6 Kontermuttern
x M8 x 35 Schrauben
x M6 x 20 Flachkopfschrauben
x M6 x 35 Flanschschrauben
x Verriegelungsschlüssel mit Kette
x Große Unterlegscheiben
x Haarnadelschlüssel
x Schwarze Kunststoffschrauben

1
1
12
18
2
4
2
1 
2
2
2

Die Haftung von Monster Group UK Limited ist auf den Handelswert des Produkts 
beschränkt.



17

25727 - Snow Shovel & Salt Spreader

PRODUKTMERKMALE
A.	 Schaufelkopf aus verzinktem Stahl
B.	 Kleiner kreisförmiger Teil des 

Tragrahmens
C.	 Gummistreifen
D.	 Pneumatische Reifen
E.	 Griffe

F.	 Oberer Teil Griff
G.	 Unterer Teil Griff
H.	 Verriegelungsschlüssel mit Kette
I.	 Hauptrahmen
J.	 Metallstangen

A

C

H

E

G

F

I
B

J

D

SPEZIFIKATIONEN



18

SKU AND NAME

SICHERHEITSHINWEISE
SICHERES ARBEITEN

Bitte lesen Sie die Sicherheitshinweise aufmerksam durch, um Verletzungen oder Schäden 
am Gerät zu vermeiden.

Verwenden Sie dieses Produkt nicht für andere als die vorgesehenen Zwecke.

Stellen Sie sicher, dass Sie die Betriebsanleitung und die Sicherheitshinweise gelesen und 
vollständig verstanden haben, bevor Sie dieses Produkt verwenden.

Verhindern Sie, dass Kinder dieses Produkt berühren können.

Setzen oder stellen Sie sich nicht auf dieses Produkt.

Vergewissern Sie sich, dass dieses Produkt richtig montiert ist.

Wir empfehlen, dass dieses Produkt von zwei Personen montiert wird.

Achten Sie darauf, dass Sie beim Räumen von Schnee die Schaufel nicht verdrehen oder 
übermäßig strapazieren.

Verwenden Sie keine Unterhandgriffposition mit der Schaufel, da dies Ihr Handgelenk 
beim Schaufeln schwächen oder verletzen kann.

Achten Sie bei der Verwendung dieses Produkts auf scharfe Kanten.



BENUTZERHANDBUCH
MONTAGEANWEISUNG
1.	 Um den Schaufelkopf am kleineren 

kreisförmigen Teil des Tragrahmens (Teil B) zu 
befestigen, verwenden Sie 4 Knopfschrauben 
M8 x 25 und stecken diese in die vorgebohrten 
Löcher. Mit Unterlegscheiben, Muttern und 
Spannscheiben befestigen (Bild 1).

2.	 Um den Hauptteil des Tragrahmens (Teil I) 
am Kleinteil zu befestigen, verwenden Sie 
eine Flanschschraube M6 x 35 und stecken 
diese in das vorgebohrte Loch in der Mitte. 
Mit einer kleinen Unterlegscheibe, Mutter und 
Spannscheibe befestigen (Bild 1).

4. Um den oberen Teil des Griffs (Teil F) zu 
befestigen, stecken Sie diesen in die Oberseite 
des unteren Griffs (Teil G). Zur Befestigung 
verwenden Sie den gewölbten Bolzen und 
befestigen Sie die schwarze Kunststoffschraube 
auf der anderen Seite. Wiederholen Sie dies für 
das andere vorgebohrte Loch (Bild 3).

3.	Zur Befestigung des Griffunterteils (Teil G) 
verwenden Sie die andere Flanschschraube 
M6 x 35 und stecken diese in das untere 
vorgebohrte Loch. Mit einem kleinen Bolzen, 
einer Unterlegscheibe und einer Spannscheibe 
befestigen (Bild 2).

Bild . 2

Bild . 1

Bild . 3

19

25727 - Snow Shovel & Salt Spreader



BENUTZERHANDBUCH
MONTAGEANWEISUNG

6.	Um den Schaufelkopf auf den gewünschten 
Winkel und die gewünschte Höhe einzustellen, 
verwenden Sie den Sicherungsschlüssel mit 
Kette (Bild H). Um den gewünschten Winkel zu 
erzeugen, stecken Sie das Metalldübelende der 
Kette in eines der vorgebohrten Löcher auf dem 
Kreisprofil (Teil B), das am Schaufelkopf (Teil 
A) befestigt ist. Stecken Sie dann den großen 
Sicherungsschlüssel in das gewünschte Loch an 
der Basis des Griffs, um die ideale Arbeitshöhe 
zu erreichen. Vergewissern Sie sich, dass der 
Verriegelungsschlüssel in der gewünschten 
Position eingerastet ist (Bild 5).

5. Schieben Sie die Lufträder (Teil D) auf 
die Stangen (Teil J) auf beiden Seiten des 
Hauptrahmens (Teil I). Befestigen Sie eine große 
Unterlegscheibe und einen Haarnadelschlüssel 
an jedem äußeren Teil des Rades, um es zu 
fixieren (Bild 4).

Bild . 5

Bild . 4

20



BENUTZERHANDBUCH
WARTUNG

Austausch des Gummistreifens.

1.	Wenn Sie den alten Gummistreifen 
austauschen möchten, lösen Sie die 
Schrauben und entfernen ihn vom 
Schneeschaufelkopf      (Teil A).

2.	Schieben Sie den neuen Gummistreifen (Teil 
C) auf und befestigen Sie ihn mit Schrauben 
entlang des Unterteils (Bild 6).

3.	Befestigen Sie den Schaufelkopf am Boden, 
indem Sie 4 Schrauben in die vorgebohrten 
Löcher stecken.

Bild. 6

21

25727 - Snow Shovel & Salt Spreader



FEHLERBEHEBUNG
PROBLEMLÖSUNG

Wenn in Ihrer Bestellung ein Teil fehlt, wenden Sie sich innerhalb von 7 Tagen nach Erhalt 
des Produktes an unser freundliches und hilfsbereites Kundendienstteam.

WAS MACHE ICH, WENN IN MEINER BESTELLUNG TEILE FEHLEN?

FÜR ALLE ANDEREN FRAGEN WENDEN SIE SICH BITTE AN     
UNSER KUNDENDIENSTTEAM.

22



23

ESPECIFICACIONES
DESCRIPCIÓN DEL PRODUCTO

25727 - Snow Shovel & Salt Spreader

La responsabilidad de Monster Group UK Limited estará limitada únicamente al valor 
comercial del producto.

Gracias por haber adquirido esta Pala Quitanieves y Esparcidor de Sal T-Mech. Esta 
herramienta le permitirá despejar la nieve de su patio o jardín, entradas o aceras y 
mantener bajo control las malas condiciones atmosféricas.

La pala cuenta con un mango ajustable y un cabezal que le permitirá a usted conseguir 
el mejor ángulo para eliminar la mayor cantidad de nieve posible. El diseño curvo 
del cabezal también hará que retirar la nieve sea un proceso rápido y fácil, las ruedas 
neumáticas permiten un movimiento fluido sobre el suelo.

ESPECIFICACIONES DEL PRODUCTO
MATERIAL:	                  Acero Galvanizado
DIMENSIONES:	                  105 (H) x 75 (W) x 88 (D) cm
RUEDAS:	                  Neumáticas
PESO NETO:	                  11.5KG
PESO BRUTO:	                  12.5KG
MANGO Y CABEZAL:             Ajustable

CONTENIDO
x pelle à neige en paquet plat
x bande de caoutchouc supplémentaire
x M6 x 16 boulons
x M6 Écrous
x M8 x 35 boulons
x M6 x 20 Vis à tête plate
x boulons à bride M6 x 35
x clé de verrouillage avec chaîne
x grandes rondelles
x clés en épingle à cheveux
x vis en plastique noir

1
1
12
18
2
4
2
1 
2
2
2



SKU AND NAME

24

ESPECIFICACIONES
CARACTERÍSTICAS DEL PRODUCTO
A.	 Cabezal de Acero Galvanizado
B.	 Pieza Circular del Bastidor de Soporte
C.	 Tira de Goma
D.	 Ruedas Neumáticas
E.	 Mangos
F.	 Mango Superior

G.	 Mango Inferior
H.	 Llave de Bloqueo
I.	 Bastidor Principal
J.	 Barras Metálicas

A

C

H

E

G

F

I
B

J

D



25727 - Snow Shovel & Salt Spreader

25

CONCEJOS DE SEGURIDAD
PRÁCTICAS DE TRABAJO SEGURAS

Por favor lea atentamente las Prácticas de Trabajo Seguras para prevenir lesiones o daños 
al equipo.

Este producto no deberá ser usado para fines distintos a los previstos.

Asegúrese de haber leído y entendido todo el manual de instrucciones y los consejos de 
seguridad antes de usar este producto.

No permita que los niños toquen o usen este producto.

No se siente ni se pare sobre este producto.

Asegúrese de que este producto esté instalado correctamente.

Recomendamos que este producto sea ensamblado por dos personas.

Tenga mucho cuidado y evite sufrir esguinces o torceduras mientras limpia la nieve con su 
pala.

No sujete la pala con las manos en posición contraria (palmas hacia arriba), ya que esto 
podría debilitar o lesionar su muñeca al palear la nieve.

Tenga en cuenta los bordes afilados al usar este producto.



SKU AND NAME

26

GUÍA DE USUARIO
INSTRUCCIONES DE MONTAJE
1.	 . Para fijar el cabezal de la pala a la pieza 

circular  del bastidor de soporte (Pieza B), use 
4 tornillos M8 x 25 e insértelos en los agujeros 
pretaladrados. Sujete en su sitio con arandelas, 
tuercas y arandelas elásticas (Diagrama 1).

2.	 Para fijar la pieza principal del bastidor de 
soporte (Pieza I) a la parte más pequeña, use 
un tornillo para brida M6 x 35 e insértelo en el 
agujero pretaladrado en el centro. Sujete en 
su sitio con una arandela pequeña, tuerca y 
arandela elástica (Diagrama 1).

4. Para fijar la parte superior del mango (Pieza F), 
insértelo en la parte superior del mango inferior 
(Pieza G). Para sujetarlo en su sitio, use el tornillo 
en forma de cúpula y coloque el tornillo de 
plástico negro en el otro lado. Repita para el otro 
agujero pretaladrado (Diagrama. 3).

3.  Para fijar la parte inferior del mango (Pieza G), 
use el otro tornillo para brida M6 x 35 e insértelo 
en el agujero inferior pretaladrado. Sujete en su 
sitio con un tornillo pequeño, una arandela y 
una arandela elástica (Diagrama 2).

Diagrama. 2

Diagrama. 1

Diagrama. 3



25727 - Snow Shovel & Salt Spreader

27

GUÍA DE USUARIO
INSTRUCCIONES DE MONTAJE

6.  Para ajustar el cabezal de la pala al ángulo y 
altura deseados, use la llave de bloqueo con 
cadena (Pieza H). Para crear el ángulo deseado, 
inserte el extremo de la barra metálica de la 
cadena en uno de los agujeros pretaladrados 
que se encuentran en la sección circular (Pieza 
B) unida al cabezal de la pala (Pieza A). Luego 
inserte la llave de bloqueo grande en el agujero 
deseado en la base del mango para adaptar la 
altura de trabajo ideal para usted. Asegúrese de 
haber presionado la llave de bloqueo una vez en 
su posición (Diagrama 5).

5. Para las ruedas neumáticas (Pieza D), deslícelas 
sobre las barras (Pieza J) a cada lado del 
bastidor principal (Pieza I). Coloque una 
arandela grande y una llave para horquilla en 
cada parte exterior de la rueda para sujetarla en 
su sitio (Diagrama 4).

Diagrama. 5

Diagrama. 4



28

SKU AND NAME

GUÍA DE USUARIO
MANTENIMIENTO

Diagrama. 6

Cambio de la tira de goma.

1. Para quitar la tira de goma desgastada, 
retire los tornillos del cabezal de la pala 
quitanieves (Pieza A).

2. Deslice la nueva tira de goma (Pieza C) y 
fíjela con tornillos a lo largo de la parte 
inferior (Diagrama 6).

3. Sujete el cabezal de la pala a la base 
insertando 4 tornillos en los agujeros 
pretaladrados.



29

25727 - Snow Shovel & Salt Spreader

RESOLUCIÓN DE PROBLEMAS
GUÍA DE SOLUCIONES

En caso de faltar alguna pieza en su pedido, comuníquese con nuestro amable y atento 
Equipo de Atención al Cliente en un plazo de 7 días a partir de la recepción.

¿QUÉ DEBO HACER SI HAY PIEZAS FALTANTES EN MI PEDIDO?

PARA LA RESOLUCIÓN DE OTROS PROBLEMAS, PÓNGASE EN 
CONTACTO CON NUESTRO EQUIPO DE ATENCIÓN AL CLIENTE.



SKU AND NAME

30

La responsabilidad de Monster Group UK Limited estará limitada únicamente al valor 
comercial del producto. 

SPECIFICHE
DESCRIZIONE DEL PRODOTTO
Grazie per aver acquistato questa pala da neve e spargisale T-Mech. Questo dispositivo 
ti permetterà di liberare efficacemente un passaggio attraverso la neve nel tuo giardino, 
strada privata o marciapiede e di tenere a bada il maltempo.

Con l’impugnatura e la testa regolabili, puoi sempre ottenere l’angolazione migliore 
per  spazzare via più neve possibile. Il design curvo della testa della pala renderà inoltre 
la spalatura un processo rapido e semplice e le ruote pneumatiche consentiranno un 
movimento fluido lungo il terreno.

SPECIFICHE DEL PRODOTTO
MATERIALE:                                   Acciaio zincato
DIMENSIONI:                                105 (H) x 75 (L) x 88 (P) cm
RUOTE:                                            Pneumatici
PESO NETTO:                               11.5KG
PESO LORDO:                               12.5KG
IMPUGNATURA E TESTA:         Regolabili

INDICE DELL’ARTICOLO
x Confezione piatta della pala da neve
x Striscia di gomma aggiuntiva
x M6 x 16 Bulloni
x Dadi M6
x Bulloni M8 x 35
x Viti a Testa Piatta M6 x 20
 x Bulloni della Flangia M6 x 35
x Chiave di Blocco con Catena
x Rondelle grandi
x Chiavi a Forcina
 x Viti di plastica nere

1
1
12
18
2
4
2
1 
2
2
2



SPECIFICHE
CARATTERISTICHE DEL PRODOTTO
A.	 Testa della pala in acciaio zincato
B.	 Piccola parte circolare del telaio di 

supporto
C.	 Striscia di gomma
D.	 Ruote pneumatiche
E.	 Manici

F.	 Manico superiore
G.	 Manico inferiore
H.	 Chiave di blocco con catena
I.	 Telaio principale
J.	 Barre di metallo

A

C

H

E

G

F

I
B

J

D

25727 - Snow Shovel & Salt Spreader

31



32

CONSIGLI PER LA SICUREZZA
SICUREZZA NELL’UTILIZZO

Si prega di leggere i consigli per la sicurezza nell’utilizzo per garantire la prevenzione di 
infortuni o di danni al dispositivo.

Non utilizzare questo prodotto per scopi diversi da quelli previsti.

Assicurarsi di aver letto e compreso a fondo il manuale di istruzioni e i consigli per la 
sicurezza prima di utilizzare questo prodotto.

Non consentire ai bambini di toccare questo prodotto.

Non sedersi o mettersi in piedi su questo prodotto.

Assicurarsi che questo prodotto sia montato correttamente.

Consigliamo che questo prodotto venga assemblato da due persone.

Fare attenzione a non torcere o sforzare quando si spala la neve.

Fare attenzione a non avere una presa scorretta sulla pala, poiché ciò può potenzialmente 
indebolire o ferire il polso durante la spalatura.

Prestare attenzione ad eventuali spigoli appuntiti quando si utilizza questo prodotto.



GUIDA ALL’UTILIZZO
ISTRUZIONI PER IL MONTAGGIO
1.	 1. Per fissare la testa della pala alla parte 

circolare più piccola del telaio di supporto 
(parte B), utilizzare 4 viti a bottone M8 x 25 e 
inserirle nei fori precedentemente trapanati. 
Fissare con rondelle, dadi e rondelle elastiche 
(Figura 1).

2.	 2. Per fissare la parte principale del telaio 
di supporto (parte I) alla parte più piccola, 
utilizzare un bullone della flangia M6 x 35 e 
inserirlo nel foro al centro. Fissare in posizione 
con una piccola rondella, un dado e una 
rondella elastica (Figura 1).

4. Per attaccare la parte superiore del manico 
(parte F), inserirla nella parte superiore del 
manico inferiore (parte G). Per fissare, utilizzare 
il bullone a forma di cupola e fissare la vite di 
plastica nera sull’altro lato. Ripetere l’operazione 
per l’altro foro (Figura 3).

3. Per fissare la parte inferiore del manico (parte 
G), utilizzare l’altro bullone della flangia M6 x 
35 e inserirlo nel foro inferiore. Fissare con un 
bullone, una rondella e una rondella elastica 
(Figura 2).

Figura. 2

Figura. 1

Figura. 3

25727 - Snow Shovel & Salt Spreader

33



34

GUIDE DE L’UTILISATEUR
INSTRUCTIONS D’ASSEMBLAGE

6. Per regolare la testa della pala secondo 
l’angolazione e l’altezza desiderate, utilizzare la 
chiave di blocco con catena (parte H). Per creare 
l’angolazione desiderata, inserire l’estremità 
di metallo della catena in uno dei fori presenti 
sulla sezione circolare (parte B) fissata alla testa 
della pala (parte A). Quindi inserire la chiave di 
blocco grande nel foro desiderato alla base del 
manico per creare l’altezza ideale. Accertarsi 
che la chiave di blocco sia premuta una volta in 
posizione (Figura 5).

5. Per le ruote pneumatiche (parte D), farle 
scorrere sulle aste (parte J) su entrambi i lati del 
telaio principale (parte I). Attaccare una rondella 
grande e una chiave a forcina a ciascuna parte 
esterna della ruota per fissarla in posizione 
(Figura 4).

Figura. 5

Figura. 4



GUIDA ALL’UTILIZZO
MANUTENZIONE

Figura. 6

Sostituzione della striscia di gomma.

1. Per rimuovere la vecchia striscia di gomma, 
estrarre le viti e rimuoverle dalla testa della 
pala da neve (parte A).

2. Far scorrere la nuova striscia di gomma 
(parte C) e fissarla con le viti sul fondo 
(Figura 6).

3. Fissare la testa della pala alla base 
inserendo 4 viti nei fori.

25727 - Snow Shovel & Salt Spreader

35



36

SKU AND NAME

De aansprakelijkheid van Monster Group UK Limited is beperkt tot de commerciële 
waarde van het product.

RISOLUZIONE DEI PROBLEMI
GUIDA ALLA RISOLUZIONE

Se nel tuo ordine sembra che manchi una parte, contatta il nostro amichevole team di 
assistenza clienti entro 7 giorni dalla ricezione del prodotto.

COSA FACCIO SE CI SONO PARTI MANCANTI DAL MIO ORDINE?

PER QUALSIASI ALTRO PROBLEMA, SI PREGA DI CONTATTARE 
IL NOSTRO SERVIZIO DI ASSISTENZA CLIENTI.



Monster House, Alan Farnaby Way,
Sheriff Hutton Industrial Estate, 
Sheriff Hutton, York, YO60 6PG
www.monstershop.co.uk

Monster Group (UK) is one of the UK’s fastest growing online retailers. We 
supply a diverse range of products which offer exceptional value for money. We 

strive to provide the best possible customer experience with free UK delivery 
across all our products and a Monster Guarantee for 100% satisfaction.

Try Monster. Buy Monster. Be Monster.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

SUPPORT-ABTEILUNG

Für fragen über dieses gerät, die 
garantie, rückgaben oder bei 

störungen, benutzen sie die folgenden 
unten aufgeführten angaben.

TEL: 01347 878 888
EMAIL: hallo@monstershop.eu

VERKAUFSABTEILUNG

Für Informationen bezüglich dieses 
Geräts oder anderer produkte aus 

unserer Monster-Abteilung, benutzen 
sie die folgenden unten aufgeführten 

angaben.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

DEPARTAMENTO DE SOPORTE

Para consultas sobre este dispositivo, 
la garantía, devoluciones o denuncias 
de fallos por favor use los siguientes 

detalles.

TEL: 01347 878 888
EMAIL: hola@monstershop.eu

DEPARTAMENTO DE VENTAS

Para información sobre este dispositivo 
u otros productos de nuestras 

divisiones de Monster por favor use los 
siguientes detalles.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

DIPARTIMENTO SUPPORTO

Per domande riguardo dispositivo, 
garanzia, reso o per riferire di guasti, 

utilizzare i dettagli sotto riportati.

TEL: 01347 878 888
EMAIL: ciao@monstershop.eu

DIPARTIMENTO VENDITE

Per informazioni riguardanti questo 
dispositivo o altri prodotti dalle 

categorie Monster utilizzare i dettagli 
sotto riportati.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

DÉPARTEMENT DE SOUTIEN

Pour les interrogations concernant cet appareil, la 
garantie, les retours ou les défauts de déclaration 

veuillez utiliser les détails suivants ci-dessous.

TEL: 01347 878 888
EMAIL: bonjour@monstershop.eu

DÉPARTEMENT COMMERCIAL

Pour plus d’informations concernant cet appareil 
ou d’autres produits de nos divisions de Monster 

veuillez utiliser les détails suivants ci-dessous.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

SUPPORT

For queries about this device, warranty, returns or 
reporting faults please contact Support.

TEL: 01347 878 888
EMAIL: hello@monstershop.co.uk

SALES

For information regarding this device or other 
products from our Monster divisions please 

contact Sales.

25727 - Snow Shovel & Salt Spreader

37


